samranis. FCC RF Test Report

Report No. : FG250505H

N25(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[Center 188250 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)
2

Oooupied Bandwidh
1

N25(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 188250 GHz ideo BW 470,00 kHz" Span 30 MHz,
[#Res BW 150,00 kHz Sweep 1.67 ms (1001 ps)

2 M
Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Shcm?

N25(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Freg Run

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

Total Power

N25(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 188250 GHz ideo BW 620,00 kHz" Span 40 Mz,
[#Res BW 200,00 kHz Sweep 1.27 ms (1001 pts)

2 M
Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Shcm?

N25(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver

N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Freg Run

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ideo BW 910,00 kHz" Span 50 MHz,
Sweep 1.00 ms (1001 pts)

N25(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 188250 GHz ideo BW 910,00 kHz" Span 50 MHz,
[#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

2 M
Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Shcm?

N25(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Freg Run

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG250505H

N25(30M)_CP- N25(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N25(30M)_CP-OFDM_64 N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 188250 GHz Bideo BW 10,00 kHz* Span 60 Mz, GHz SVideo BW 910,00 kz' Span B0 MHz|
[4Res BIW 300.00 kHz Sweep 1.00 ms (1001 pts) 3 0 Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?

Sporton International Inc. (Kunshan) Page Number 1 A4-14 of 30
TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267



amranas. FCC RF Test Report Report No. : FG250505H

N25(40M)_CP- N25(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N25(40M)_CP-OFDM_64 N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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amranas. FCC RF Test Report Report No. : FG250505H

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

25 15 5 370500 1852.5 OFDM 1@0 see graph
BPSK
DFT-s-

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 5 370500 1852.5 OFDM 1@0 see graph
QPSK
DFT-s-

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 5 376500 1882.5 OFDM 1@0 see graph
BPSK
DFT-s-

25 15 5 376500 1882.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 5 376500 1882.5 OFDM 1@0 see graph
QPSK
DFT-s-

25 15 5 376500 1882.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 1@0 see graph
BPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 1@0 see graph
QPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 1@0 see graph
BPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 1@0 see graph
QPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 20 376500 1882.5 OFDM 1@0 see graph
BPSK
DFT-s-

25 15 20 376500 1882.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 20 376500 1882.5 OFDM 1@0 see graph
QPSK
DFT-s-

25 15 20 376500 1882.5 OFDM 1@0 see graph PASS
QPSK
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amranas. FCC RF Test Report Report No. : FG250505H

25 15 20 381000 1905.0 OFDM 1@0 see graph ---

25 15 20 381000 1905.0 OFDM 1@0 see graph PASS

25 15 20 381000 1905.0 OFDM 1@0 see graph ---

25 15 20 381000 1905.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph ---

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 374000 1870.0 OFDM 1@0 see graph

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS

25 15 40 376500 1882.5 OFDM 1@0 see graph ---

25 15 40 376500 1882.5 OFDM 1@0 see graph PASS

25 15 40 376500 1882.5 OFDM 1@0 see graph

25 15 40 376500 1882.5 OFDM 1@0 see graph PASS

25 15 40 379000 1895.0 OFDM 1@0 see graph ---

25 15 40 379000 1895.0 OFDM 1@0 see graph PASS

25 15 40 379000 1895.0 OFDM 1@0 see graph ---

25 15 40 379000 1895.0 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 208 Fomer (R
Couplng. D 0 .

BT o /100

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N25(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ'

Function

N25(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

Start 30 MHz

= Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 208 Poer (RAS)
Couplg DC 0

-

BT o

N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width
dBm
Gl

Function Vaiue

N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

100100
Rin

Video BW 3.0 MHZ'

Function

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 208 Poer (RAS)
Couplg DC 0

-

BT o

N25(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Function

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Start 30 MHz

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(40M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten: 208 Fomer (R
RT . [CowpngDC 0 L

Function Vaiue

N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Function Function Width Function Vaiue

N25(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function

N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R g Type: Powe (RMS
C -

Tg: Free Run
.

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
Bm
T dBm
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

wAllen: 2068 = Power (RMS)|
oo

Run

Video BW 3.0 MHz" top 18,150 GHz|

Function Width Function Vaiue

N25(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Fast g Type: Power (RMSH
Bale: O Au|Hokd: 100100
Tg: Free Run

b Ref Ly Offset 25.40 B
Scale/Div 10 4B Ref Level 30.00 dBm

Start 30 MHz Video BW 3.0 MHZ'
#Res BW 1.0 MHz

Function Functian Width
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amranas. FCC RF Test Report Report No. : FG250505H

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 5 370500 1852.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 5 370500 1852.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

25 15 5 370500 1852.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 1@24 see graph PASS
QPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

25 15 5 382500 1912.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

25 15 20 372000 1860.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

25 15 20 381000 1905.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

25 15 20 381000 1905.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

25 15 20 381000 1905.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

25 15 20 381000 1905.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

25 15 40 374000 1870.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

25 15 40 374000 1870.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

25 15 40 374000 1870.0 OFDM 216@0 see graph PASS
QPSK
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amranas. FCC RF Test Report Report No. : FG250505H

DFT-s-

25 15 40 379000 1895.0 OFDM 1@215 see graph PASS
BPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 1@215 see graph PASS
QPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 216@0 see graph PASS
BPSK
DFT-s-

25 15 40 379000 1895.0 OFDM 216@0 see graph PASS
QPSK
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amranas. FCC RF Test Report Report No. : FG250505H

N25(5M)_DFT-s-

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8
Scale/Div 10.0 48

ScaleiOv 10.0 B Ref Value 30.00 dBm

| Start 1.840 GHz
4 Range Tabls

N25(5M)_DFT-s-

N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

ot Freg.
MaglHokd. 100100
Radio St None

A Range & Ref Lyl Offset 25.40 d8
Scale/Div 10.0 08 Ref Value 30.00 dBm

Stop 1,855 GHz
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

s 208 Tng: Frae Run
]

A Range ¢
ScalelDiv 10.0 08

N25(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

A Range ¢
ScalelDiv 10.0 08

Start 1.910 GHz

AMRageTtle v

or Frag: 2
oid. 100/100
e

N25(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Aiten. 2068

Ref Lyl Offset 25.40 o8

ScaleiOv 10.0 B Ref Value 30.00 dBm

N25(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 2068

Stop 1.825 GHz
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samranis. FCC RF Test Report

Report No. : FG250505H

N25(20M)_DFT-s-

Scale/Div 10.0 48

| Start 1.840 GHz
4 Range Tabls

N25(20M)_DFT-s-

A Range
ScalelDiv 10.0 08

OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_BPSK_Outer_Full_Low_CH

N25(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum

Sputos|

KEYSIGHT It

ok g
g

Aiten. 2068

Ref Lyl Offset 25.40 o8

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1,855 GHz

Amplitg

N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Ref Lyl Offset 25.40 o8
Ref Value 30.00 dBm

Stop 1,855 GHz
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amranas. FCC RF Test Report Report No. : FG250505H

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Ref Lyl Offset 25.40 o8
Ref Value 30.00 dBm

|H ]

Wi T

| Start 1.910 GHz Stop 1.925 GHz

4 Ml Range Tabie 4 Al Range Table
Measure Trace
Trace Type

Slisle

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 25.40 o8
Ref Value 30.00 dBm

Start 1.910 GHz

40 Range Teble
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amranas. FCC RF Test Report Report No. : FG250505H

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

_______________ . il LT T

el
Stop 1.855 GHz

40 Range Teble

Amplitg

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

I Range Ref Lvl Offset 25.40 B

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 1,855 GHz
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N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Ref Lyl Offset 25.40 o8
Ref Value 30.00 dBm

40 Range Teble 4 Ranga Table

N25(40M)_DFT-s- N25(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

s 208 Tng: Frae Run
Gale: OF

Ref Lyl Offset 25.40 o8
Ref Value 30.00 dBm

Start 1.910 GHz

40 Range Teble
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amranas. FCC RF Test Report Report No. : FG250505H

Software Version: 23.06.1602

FR1 N26 ANT1

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-5.1dB

NRBand SCS BandWidth Arfen Freq(MHz) Modulation RB P%‘\’A’I‘gr‘;géerg) ERP(dBm) ERP(W)
26 15 5 165300 8265  DFT-s-OFDM PI/2 BPSK 1@1 23.24 15.99 0.0397
26 15 5 165300  826.5 DFT-s-OFDM QPSK  1@1 23.54 16.29 0.0426
26 15 5 165300 8265  DFT-s-OFDM 16 QAM  1@1 2221 14.96 0.0313
26 15 5 167300 8365  DFT-s-OFDM PIi2 BPSK 1@1 23.35 16.10 0.0407
26 15 5 167300  836.5 DFT-s-OFDM QPSK  1@1 23.32 16.07 0.0405
26 15 5 167300 8365  DFT-s-OFDM 16 QAM  1@1 22.23 14.98 0.0315
26 15 5 169300 8465  DFT-s-OFDM Pli2 BPSK 1@1 23.27 16.02 0.0400
26 15 5 169300  846.5 DFT-s-OFDM QPSK  1@1 23.34 16.09 0.0406
26 15 5 169300 8465  DFT-s-OFDM 16 QAM  1@1 22.34 15.09 0.0323
26 15 10 165800 829  DFT-s-OFDM PIi2 BPSK 1@1 23.18 15.93 0.0392
26 15 10 165800 829 DFT-s-OFDM QPSK  1@1 23.49 16.24 0.0421
26 15 10 165800 829 DFT-s-OFDM 16 QAM  1@1 22.16 14.91 0.0310
26 15 10 167300 8365 DFT-s-OFDM PI/2 BPSK 1@1 23.21 15.96 0.0394
26 15 10 167300 836.5 DFT-s-OFDM QPSK 1@1 23.30 16.05 0.0403
26 15 10 167300 8365  DFT-s-OFDM 16 QAM  1@1 22.23 14.98 0.0315
26 15 10 168800 844  DFT-s-OFDM PI/2 BPSK 1@1 23.34 16.09 0.0406
26 15 10 168800 844 DFT-s-OFDM QPSK  1@1 23.37 16.12 0.0409
26 15 10 168800 844 DFT-s-OFDM 16 QAM  1@1 22.49 15.24 0.0334
26 15 15 166300 8315  DFT-s-OFDM PI/2 BPSK 1@1 23.24 15.99 0.0397
26 15 15 166300  831.5 DFT-s-OFDM QPSK  1@1 23.29 16.04 0.0402
26 15 15 166300 8315  DFT-s-OFDM 16 QAM  1@1 22.26 15.01 0.0317
26 15 15 167300 8365  DFT-s-OFDM PI/2 BPSK 1@1 23.18 15.93 0.0392
26 15 15 167300 8365 DFT-s-OFDM QPSK  1@1 23.22 15.97 0.0395
26 15 15 167300 8365  DFT-s-OFDM 16 QAM  1@1 22.19 14.94 0.0312
26 15 15 168300 8415  DFT-s-OFDM PI/2 BPSK 1@1 23.24 15.99 0.0397
26 15 15 168300 8415 DFT-s-OFDM QPSK  1@1 23.26 16.01 0.0399
26 15 15 168300 8415  DFT-s-OFDM 16 QAM  1@1 22.18 14.93 0.0311
26 15 20 166800 834  DFT-s-OFDM PI/2 BPSK 50@25  23.31 16.06 0.0404
26 15 20 166800 834  DFT-s-OFDM PIi2 BPSK 1@1 23.34 16.09 0.0406
26 15 20 166800 834  DFT-s-OFDM Pl2 BPSK 1@104  23.37 16.12 0.0409
26 15 20 166800 834 DFT-s-OFDM QPSK ~ 50@25  23.31 16.06 0.0404
26 15 20 166800 834 DFT-s-OFDM QPSK  1@1 23.21 15.96 0.0394
26 15 20 166800 834 DFT-s-OFDM QPSK ~ 1@104  23.39 16.14 0.0411
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NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB  povieratmy ERP(BM)  ERPW)
26 15 20 166800 834 DFT-s-OFDM 16 QAM  50@25  22.33 15.08 0.0322
26 15 20 166800 834 DFT-s-OFDM 16 QAM  1@1 22.15 14.90 0.0309
26 15 20 166800 834 DFT-s-OFDM 16 QAM  1@104  22.40 15.15 0.0327
26 15 20 166800 834 DFT-s-OFDM 64 QAM  50@25  20.90 13.65 0.0232
26 15 20 166800 834 DFT-s-OFDM 64 QAM  1@1 20.86 13.61 0.0230
26 15 20 166800 834 DFT-s-OFDM 64 QAM  1@104  21.12 13.87 0.0244
26 15 20 166800 834  DFT-s-OFDM 256 QAM 50@25  18.52 11.27 0.0134
26 15 20 166800 834  DFT-s-OFDM 256 QAM  1@1 18.26 11.01 0.0126
26 15 20 166800 834  DFT-s-OFDM 256 QAM 1@104 1856 11.31 0.0135
26 15 20 166800 834 CP-OFDM QPSK 53@26 21.81 14.56 0.0286
26 15 20 166800 834 CP-OFDM QPSK 1@1 21.74 14.49 0.0281
26 15 20 166800 834 CP-OFDM QPSK 1@104 21.88 14.63 0.0290
26 15 20 167300 8365  DFT-s-OFDM PI/2 BPSK 50@25  23.36 16.11 0.0408
26 15 20 167300 8365 DFT-s-OFDM PI/2 BPSK 1@1 23.22 15.97 0.0395
26 15 20 167300 8365 DFT-s-OFDM PI/2 BPSK 1@104  23.43 16.18 0.0415
26 15 20 167300  836.5 DFT-s-OFDM QPSK ~ 50@25  23.29 16.04 0.0402
26 15 20 167300  836.5 DFT-s-OFDM QPSK  1@1 23.28 16.03 0.0401
26 15 20 167300  836.5 DFT-s-OFDM QPSK ~ 1@104 2355 16.30 0.0427
26 15 20 167300 8365  DFT-s-OFDM 16 QAM 50@25  22.32 15.07 0.0321
26 15 20 167300 8365  DFT-s-OFDM 16 QAM  1@1 22.21 14.96 0.0313
26 15 20 167300 8365  DFT-s-OFDM 16 QAM 1@104  22.46 15.21 0.0332
26 15 20 167300 8365  DFT-s-OFDM 64 QAM 50@25  20.89 13.64 0.0231
26 15 20 167300 8365  DFT-s-OFDM 64 QAM  1@1 20.97 13.72 0.0236
26 15 20 167300 8365  DFT-s-OFDM 64 QAM 1@104  21.13 13.88 0.0244
26 15 20 167300 8365  DFT-s-OFDM 256 QAM 50@25  18.26 11.01 0.0126
26 15 20 167300 8365  DFT-s-OFDM 256 QAM  1@1 18.29 11.04 0.0127
26 15 20 167300 8365  DFT-s-OFDM 256 QAM 1@104  18.59 11.34 0.0136
26 15 20 167300  836.5 CP-OFDM QPSK  53@26  21.80 14.55 0.0285
26 15 20 167300  836.5 CP-OFDM QPSK 1@1 21.80 14.55 0.0285
26 15 20 167300  836.5 CP-OFDM QPSK  1@104  21.98 14.73 0.0297
26 15 20 167800 839  DFT-s-OFDM PI2BPSK 50@25  23.29 16.04 0.0402
26 15 20 167800 839  DFT-s-OFDM PI2BPSK 1@1 23.26 16.01 0.0399
26 15 20 167800 839  DFT-s-OFDM PI2BPSK 1@104  23.91 16.66 0.0463
26 15 20 167800 839 DFT-s-OFDM QPSK  50@25 23.34 16.09 0.0406
26 15 20 167800 839 DFT-s-OFDM QPSK  1@1 23.29 16.04 0.0402
26 15 20 167800 839 DFT-s-OFDM QPSK  1@104 23.58 16.33 0.0430
26 15 20 167800 839 DFT-s-OFDM 16 QAM  50@25  22.38 15.13 0.0326
26 15 20 167800 839 DFT-s-OFDM 16 QAM  1@1 22.24 14.99 0.0316
26 15 20 167800 839 DFT-s-OFDM 16 QAM  1@104 2245 15.20 0.0331
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NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB  povieratmy ERP(BM)  ERPW)
26 15 20 167800 839  DFT-sOFDM64QAM 50@25  20.93 1368 00233
26 15 20 167800 839  DFT-sOFDM64QAM 1@1  20.91 1366 00232
26 15 20 167800 839  DFT-sOFDM64QAM 1@104 2115 1390 00245
26 15 20 167800 839  DFT-s-OFDM 256 QAM 50@25  18.83 1158 00144
26 15 20 167800 839  DFT-s-OFDM256 QAM 1@1  18.32 1107 00128
26 15 20 167800 839  DFT-s-OFDM 256 QAM 1@104  18.57 1132 00136
26 15 20 167800 839 CP-OFDMQPSK  53@26 2184 1459 00288
26 15 20 167800 839 CP-OFDMQPSK  1@1 2164 1439 00275
26 15 20 167800 839 CP-OFDMQPSK  1@104 2182 1457 00286
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Frequency Stability

Bl;ltﬁd (iﬁf) Ba(n'\j;vzigith Arfcn (I;/Irf'g) Modulation RB D%\)/:)ar;tqi;)n Verdict Environment
26 15 20 167300 8365 DFTQ'SF;gP':DM 100@0  -0.0045  PASS NV
26 15 20 167300 8365 DFTQ'SF;gP':DM 100@0 00032  PASS LV
26 15 20 167300 8365 DFTéSF;gEDM 100@0  0.0016  PASS HV
26 15 20 167300 8365 DFTéSF;gEDM 100@0  -0.0011  PASS -30°C
26 15 20 167300 8365 DFT;,;SEDM 100@0 00027  PASS -20°C
26 15 20 167300 8365 DFT;,;SEDM 100@0 00052  PASS -10°C
26 15 20 167300 8365 DFT(;;?EDM 100@0  0.0023  PASS 0°C
26 15 20 167300 8365 DFT(;;?EDM 100@0  -0.0034  PASS 10°C
26 15 20 167300 8365 DFT;,;SEDM 100@0  -0.0015  PASS 20°C
26 15 20 167300 8365 DFT;,;SEDM 100@0 00012  PASS 30°C
26 15 20 167300 8365 DFT(;;?EDM 100@0  0.0029  PASS 40°C
26 15 20 167300 8365 DFT(.;)SF;;EDM 100@0  -0.0012  PASS 50°C
Sporton International Inc. (Kunshan) Page Number 1 A5-4 of 25

TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-OFDM
26 15 20 167300 836.5 Pl/2 BPSK 100@0 4.28 13 PASS
DFT-s-OFDM
26 15 20 167300 836.5 PI2 BPSK 1@0 3.76 13 PASS
26 15 20 167300 836.5 DFT-s-OFDM 100@0 5.42 13 PASS
QPSK
26 15 20 167300 836.5 DFT-s-OFDM 1@0 5.37 13 PASS
QPSK
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N26(20M)_DFT-s-OFDM_PI_2- N26(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK Edge 1RB Left Mid_CH

M 1008 T Free R g Free Run
4IF Gain Low C #F Can

Racio St None

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

Attsn: 1068 Trg: Fra Run e Freg: 83
#F Gan Low
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amranas. FCC RF Test Report Report No. : FG250505H

Occupied Bandwidth

B'ZE d (iﬁf) Bagggzi;lth Arfcn ('Iillrl'-alcz]) Modulation RB gﬂ?_'\’zv) 26(?\1/:?_'ZB)W

26 15 5 167300 836.5 C'BSEEM 25@0 4.4732 5.1

26 15 5 167300 836.5 Cfé%';?ﬂ"" 25@0 4.4989 5.165
26 15 5 167300 836.5 C&%’m‘" 25@0 4.4777 5.074
26 15 5 167300 836.5 g';éoQFEM 25@0 4.4756 5.114
26 15 10 167300 836.5 C%Sg?"" 52@0 9.2822 9.939
26 15 10 167300 836.5 Cfé%i?ﬂ"" 52@0 9.2614 9.978
26 15 10 167300 836.5 C&%’Z?MM 52@0 9.2811 9.899
26 15 10 167300 836.5 ggéogm" 52@0 9.296 10.08
26 15 15 167300 836.5 C'ggg{?"" 79@0 14.086 14.88
26 15 15 167300 836.5 Cfé%';'i/l"" 79@0 14.102 14.94
26 15 15 167300 836.5 C&%’Z?AM 79@0 14.109 14.87
26 15 15 167300 836.5 %Eéog/'f,\';" 79@0 14.072 14.91
26 15 20 167300 836.5 CF(’?'SEEM 106@0 18.92 19.84
26 15 20 167300 836.5 Cfé%i?w“" 106@0 18.883 19.78
26 15 20 167300 836.5 C&%’Z?AM 106@0 18.927 19.85
26 15 20 167300 836.5 ggéogm" 106@0 18.892 19.85
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samranis. FCC RF Test Report

Report No. : FG250505H

N26(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Bideo BW 150,00 kHz*

N26(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 150,00 kHz*

Oooupied Bandwid

Tra

Span 10 M|
Sweep 4.80 ms (1001 pts)

Span 10 M|
Sweep 4.80 ms (1001 pts)

N26(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Bideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Pover 261 dBm

N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Ll Offset 24.60 08
Ref Val 0 dBm

Bideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Pover
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amranas. FCC RF Test Report Report No. : FG250505H

N26(10M)_CP- N26(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center B36.50 MHz Video BW 300,00 kHz" Span 20 M, 6.50 ideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Oooupied Bandwidh
Total Power 2 Total Pawer

N26(10M)_CP-OFDM_64 N26(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Center 836,50 MHz Bideo BW 300,00 kHz* Span 20 Mz, 50 MH SVideo B 300.00 kHz" Span 20 MKz|
4Res BW 100.00 kHz Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)|

Oooupied Bandwidh
811

Total Paver

Transmit Freq Entor
xd@ dh

Shcm?

Sporton International Inc. (Kunshan) Page Number 1 A5-9 of 25
TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267
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N26(15M)_CP- N26(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center 836,50 MHz Bideo BW 470,00 kHz* Span 30 Mz, 5.50 Bideo B 47000 kHz' Span 30 MKz|
[#Res BW 150.00 kHz Sweep 1.67 ms (1001 pts) . 0 Sweep 167 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

N26(15M)_CP-OFDM_64 N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Ll Offset 24.60 08
Ref Val 0 dBm

Center 836,50 MHz Bideo BW 470,00 kHz* Span 30 Mz, 50 Bideo B 47000 kHz' Span 30 MKz|
[#Res BW 150.00 kHz Sweep 1.67 ms (1001 pts) Sweep 167 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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amranas. FCC RF Test Report Report No. : FG250505H

N26(20M)_CP- N26(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Center 836,50 MHz Bideo BW 620,00 kHz* Span 40 Mz, Bideo B 620,00 kHz' Span 40 MKz|
[4Res B 200.00 kHz Sweep 1.27 ms (1001 pts) . Sweep 127 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

N26(20M)_CP-OFDM_64 N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Ll Offset 24.60 08
Ref Val 0 dBm

Center 836,50 MHz Bideo BW 620,00 kHz* Span 40 Mz, Bideo B 620,00 kHz' Span 40 MKz|
[4Res B 200.00 kHz Sweep 1.27 ms (1001 pts) . Sweep 127 ms (1001 pis)|

Oooupied Bandwidh

Total Pawer 233d8m
Transent Freq Emor o e ] . OBW Powe: 8
xd@ dih

Shcm?
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amranas. FCC RF Test Report Report No. : FG250505H
Conducted Spurious Emissions
NR SCS Bandwidth Freq . .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
26 15 5 165300 826.5 BPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 5 165300 826.5 QPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 5 167300 836.5 BPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 5 167300 836.5 QPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 5 169300 846.5 BPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 5 169300 846.5 QPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
26 15 15 166300 8315 DFT-s-OFDM 1@0 see graph
BPSK
26 15 15 166300 8315 DFTE';Slgg}f DM 1@0 see graph PASS
DFT-s-OFDM
26 15 15 166300 8315 QPSK 1@0 see graph
26 15 15 166300 8315 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
26 15 15 167300 836.5 DFT-s-OFDM 1@0 see graph
BPSK
26 15 15 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
26 15 15 167300 836.5 QPSK 1@0 see graph
26 15 15 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 15 168300 841.5 BPSK 1@0 see graph
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amranas. FCC RF Test Report Report No. : FG250505H
26 15 15 168300 8415 DFT;"SD}E DM 1@0 seegraph  PASS
DFT-s-OFDM
26 15 15 168300 8415 QPSK 1@0 see graph
26 15 15 168300 841.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 20 166800 834.0 ) 1@0 see graph
26 15 20 166800 834.0 DFT;"SD}E DM 1@0 seegraph  PASS
DFT-s-OFDM
26 15 20 166800 834.0 QPSK 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
26 15 20 167300 836.5 DFT-s-OFDM 1@0 see graph
BPSK
26 15 20 167300 836.5 DFT;;‘S}'(: DM 1@0 seegraph  PASS
DFT-s-OFDM
26 15 20 167300 836.5 QPSK 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
26 15 20 167800 839.0 DFT-s-OFDM 1@0 see graph
BPSK
26 15 20 167800 839.0 Do 1@0 seegraph  PASS
DFT-s-OFDM
26 15 20 167800 839.0 QPSK 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
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N26(5M)_DFT-s-

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge 1RB_Left Low CH

Halten: 108

g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MHz"

£ Start 30 MHz Video BW 3.0 MHZ' Stop 8490 GHz]
‘Sweep 16.0 ms (40001 pts) #Res BW 1.0 MHz

Sweep 16.0 ms (40001 ps)]
& Marker Tablo "

Function Width Function Vaiue Mode Trace Scake Function Funclion Widh Function Vaue
dEm

dBm

N26(5M)_DFT-s-

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid_CH  OFDM_QPSK_Edge_1RB_Left_Mid_CH
_ | g

v Type: Powee (RAS) KEYSIGHT it °F #ten 108
00100

g Type: Power (MSI
e BuglHold 100100
Tii: Free Fun

Tg: Free Run

245008
Ref Level 24,50 d Scale/Div 10 dB

[

start 30 MHz Video BW 3.0 MHz" Stop 8,490 GHz Start 30 MHz Video BW 3.0 MKZ"
[4Res B 1.0 MHz ‘Sweep 16.0 ms (40001 pts|| #Res BW 1.0 MHz

5 Marker Table v

Function Function Width

Function Vaiue Mode Trace Scake Function Function Vaiue
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N26(5M)_DFT-s-

N26(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

OFDM_QPSK_Edge_1RB_Left_High CH

KEYSIGHT !'IWI‘F T 0: Frst i ‘rm mlfms'\ f 5 #hdten: 1008
BT e inle Rortoon = ! A
A Tii: Free Fun

g Type: Power (MSI
Au|Hokd: 100100
Freq Ref. It Tg: Free Run

Video BW 3.0 MHz" Start 30 MHz Video BW 3.0 MKZ"
#Res BW 1.0 MHz

5 Marker Table v
Made Trace Scale Function Function Width Function Vaiue Mode Trace Scake Function Funclion Widh Function Vaue

i N1 f 9 ul f 9 m

W1 T 7N

N26(15M) DFT-s- N26(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

KEYSIGHT Inout ¥ E : g Tyoe: o (RM 5 #ten 108 g Type: Power (MSI
RT . [CowpngDC Aol 100100 B Auglokd 100100
A Tii: Free Fun " Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ'

5 Marker Table v
Made Trace Scale Function Function Width
i N1 f

Function Vaiue Mode Trace Scake Function Functian Width Function Vaiue
N1 f §
7N
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samranis. FCC RF Test Report

Report No. : FG250505H

N26(15M) DFT-s- N26(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RS
Freq Ref. It

AglHokd 1001100
Tig: Free Fun

#ten 1068 g Type: Power (MSI
Au|Hokd: 100100
Tg: Free Run

Video BW 3.0 MHz"

Start 30 MHz

Video BW 3.0 MHZ'
#Res BW 1.0 MHz
5 Marker Table v
Function Function Width Function Vaiue Mode Trace Scake Function Funclion Widh Function Vaue
f m
7N

N26(15M) DFT-s- N26(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Swept A

KEYSIGHT Input RF o Type: Power (RMS]
Couping DC PoglHokd. 100100

L™ Tig: Free Fun '

g Type: Power (MSI
BuglHold 100100
Tg: Free Run

Video BW 3.0 MHz"

Video BW 3.0 MHZ'
Made Trace Scale

5 Marker Table v
Function Function Width Function Vaiue Mode Trace Scake Function Funclion Widh Function Vaue
i N1 N f

7N
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250505H

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Inout R
RT o i

Made Trace Scale

i N1
W1 T

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input RF
Couping DC

RT o o

Made Trace Scale
i N1 t

Freq Ref. It

N26(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

E 0 Fas g Type: Pome (R
o ogHold: 100/100
Tig: Free Fun

Video BW 3.0 MHz"

£
‘Sweep 16.0 m

Function Function Width Function Vaiue

N26(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

Aoglbioid. 100/100

g Tyoe: o (RM
Tii: Free Fun .

Video BW 3.0 MHz"

Function Function Width Function Vaiue

Sporton International Inc. (Kunshan)
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Start 30 MHz
#Res BW 1.0 MHz

5 Marker Table v

Mode Trace Scake

7N
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